Ref ID Part number Description
1 17916-PA6-003 Clip 1
2 30505-KV3-000 Bracket - Ignition Coil (A) 1
3 30506-KV3-000 Bracket - Ignition Coil (B) 1
4 30506-VM6-000 Mount - Ignition Coil 2
5 30510-KV3-000 Ignition Coil COMP. (1) 1
6 30520-KV3-000 Ignition Coil COMP. (2) 1
7 30700-KA3-672 Cap - Spark plug 1
8 32700-KV3-000 Cap - Spark plug 1
9 32100-KV3-680 Wire Harness 1
10 32156-KV3-000 ?? 1
11 32156-KV3-000 Cap - Earth connector 1
12 38200-KV3-000 Fuse box ASSY.. 1
13 38210-KR0-005 Fuse box cover 1
14 38215-KV3-000 Decal - fuse 1
15 38250-KV3-000 Fuse ASSY. 1
16 38251-KM9-000 Cover 1
17 38252-KJ9-000 Cover 1
18 38253-422-005 Washer 3x10mm 2
19 38301-KK9-952 Relay 1
20 38306-MF5-770 Mount 1
------------
1000867
38306-GE7-000 Mount 1
1000868
21 50251-KV3-000 Bracket - harness 1
22 90103-KM9-005 Screw 3x10mm 1    
23 90651-MA6-720 Cable-tie 1    
24 90652-MA6-910 Cable-tie 1    
25 93500-03008-0H Screw 3x8mm 1    
26 93903-34280 Screw 4x10 2    
27 96300-06018-00 Bolt - Flange 6x18mm 1    
28 98200-31000 Fuse (10A) 5    
29 98200-31500 Fuse (15A) 2    
30 98200-32000 Fuse (20A) 2